
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023)  Page 1 of 4 
Wastewater Individual Permit Application, Plain Language Template 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

PLAIN LANGUAGE SUMMARY FOR TPDES OR 
TLAP PERMIT APPLICATIONS

Plain Language Summary Template and Instructions for Texas 
Pollutant Discharge Elimination System (TPDES) and Texas 
Land Application (TLAP) Permit Applications
 
Applicants should use this template to develop a plain language summary as required by 
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may 
modify the template as necessary to accurately describe their facility as long as the summary 
includes the following information: (1) the function of the proposed plant or facility; (2) the 
expected output of the proposed plant or facility; (3) the expected pollutants that may be 
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control 
those pollutants, so that the proposed plant will not have an adverse impact on human health 
or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements.  
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

North Texas Municipal Water District (CN601365448) operates Sabine Creek Wastewater 
Treatment Plant (RN103888020), a domestic wastewater treatment plant. The facility is 
located at 1513 Crenshaw Road, in Royse City, Rockwall County, Texas 75189. The 
application is for a major amendment to request an expansion of the permitted flow from 7 
MGD to 20 MGD.  

Discharges from the facility are expected to contain Carbonaceous Biochemical Oxygen 
Demand (CBOD), Total Suspendid Solids (TSS, Ammonia Nitrogen, and E. coli. Additional 
potential pollutants are included in the Domestic Technical Report 1.0, Section 7 Pollutant 
Analysis of Treated Effluent and Domestic Worksheet 4.0 in the permit application. Domestic 
wastewater is treated by fine screens, grit chambers, primary clarifiers, aeration basins, 
secondary clarifiers, tertiary disc filters, U.V. disinfection. Sludge from the clarifiers is 
processed with sludge holding tanks and screw presses. The dewatered sludge is disposed at 
the NTMWD 121 Regional Disposal Facility. 



TCEQ-20972 (08/31/2023)  Page 2 of 4 
Wastewater Individual Permit Application, Plain Language Template 

 
 
PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 
 

AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 
 
North Texas Municipal Water District (CN601365448) opera Sabine Creek Wastewater 
Treatment Plant (RN103888020), una planta de tratamiento de aguas residuals domesticas. La 
instalación está ubicada en 1513 Crenshaw Road, en Royse City, Condado de Rockwall, Texas 
75189. La solicitud es para una enmienda importante para solicitor una expansión del flujo 
permitido de 7 MGD a 20 MGD.  

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno  
carbonosa de cinco dias (CBOD5), total de solidos en suspensión (TSS), nitrógeno amoniacal, 
bacterias coliformes (E. coli). Los contaminantes potenciales adicionales se incluyen en el 
Informe técnico domestico 1.0, Sección 7. Análisis de Contaminantes de Efluentes Tratados y 
Hoja de Trabajo Domestico 4.0 en el paquete de solicitud de permiso. Aguas residuals 
domésticas está tratado por cribas finas, cámaras de arena, clarificadores primarios, cubetas 
de aireación, clarificadores secundarios, filtros de disco terciarios, desinfección UV. Los lodos 
de los clarificadores se procesan con tanques de retención de lodos y prensas de tornillo. Los 
lodos deshidratados se eliminan en la instalación regional de eliminación NTMWD 121. 

 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

 AMENDMENT 

PERMIT NO. WQ0014469001 

APPLICATION. North Texas Municipal Water District, P.O. Box 2408, Wylie, Texas 75098, has 
applied to the Texas Commission on Environmental Quality (TCEQ) to amend Texas Pollutant 
Discharge Elimination System (TPDES) Permit No. WQ0014469001 (EPA I.D. No. TX0126110) 
to authorize an increase in the discharge of treated wastewater to a volume not to exceed an 
annual average flow of 20,000,000 gallons per day. The domestic wastewater treatment 
facility is located at 1513 Crenshaw Drive, Royse City, in Rockwall County, Texas 75189. The 
discharge route is from the plant site to Parker Creek; thence to South Fork Sabine River; 
thence to Lake Tawakoni. TCEQ received this application on March 6, 2025. The permit 
application will be available for viewing and copying at C.F. Goodwin Public Library, Front 
Desk, 309 North Arch Street, Royse City, in Rockwall County, Texas prior to the date this 
notice is published in the newspaper. The application, including any updates, and associated 
notices are available electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This 
link to an electronic map of the site or facility's general location is provided as a public 
courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-96.32,32.923333&level=18 
 
ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
[...]
reason to believe that the confidentiality or use of my password has been compromised at any time.

5. I understand that use of my password constitutes an electronic signature legally equivalent to my written signature.

6. I also understand that the attestations of fact contained herein pertain to the implementation, oversight and

enforcement of a state and/or federal environmental program and must be true and complete to the best of my

knowledge.

7. I am aware that criminal penalties may be imposed for statements or omissions that I know or have reason to

believe are untrue or misleading.

8. I am knowingly and intentionally signing Update Domestic or Industrial Individual Permit WQ0014469001.

9. My signature indicates that I am in agreement with the information on this form, and authorize its submittal to the

TCEQ.

OWNER Signature: Jennafer Covington OWNER

Customer Number: CN601365448

Legal Name: North Texas Municipal Water District

Account Number: ER108121

Signature IP Address: 174.244.35.5

Signature Date: 2025-03-05

Signature Hash: B27378DF90A45F1EE5D3A76C993DFA2A477E4EAF0E92A4826303FA58ED8725E5

Form Hash Code at time

of Signature:

7F37BD67C7E3A788BBBD4B3EDF67F171E724EF648C8511CA76750D5127E1A87B

Fee Payment

Transaction by: The application fee payment transaction was

made by JOEL NICKERSON

Paid by: The application fee was paid by JOEL

Copy Of Record - Texas Commission on Environmental Quality - www... https://ida.tceq.texas.gov/steersstaff/index.cfm

13 of 14 3/6/2025, 9:48 AM



NICKERSON

Fee Amount: $2000.00

Paid Date: The application fee was paid on 2024-12-20

Transaction/Voucher number: The transaction number is 582EA000640336

and the voucher number is 737435

Submission

Reference Number: The application reference number is 718630

Submitted by: The application was submitted by ER080008/

Sarah Burns

Submitted Timestamp: The application was submitted on 2025-03-06 at

09:21:37 CST

Submitted From: The application was submitted from IP address

209.116.250.114

Confirmation Number: The confirmation number is 637295

Steers Version: The STEERS version is 6.88

Permit Number: The permit number is WQ0014469001

Additional Information

Application Creator: This account was created by Sarah Burns

Copy Of Record - Texas Commission on Environmental Quality - www... https://ida.tceq.texas.gov/steersstaff/index.cfm

14 of 14 3/6/2025, 9:48 AM



Sabine Creek Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Major Amendment with Renewal 

 
 

 

DOMESTIC ATTACHMENT 3 

ADMINISTRATIVE REPORT 1.1 

 

 

 

 

 

 

 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 12 of 17 

DOMESTIC WASTEWATER PERMIT APPLICATION 
ADMINISTRATIVE REPORT 1.0 

The following information is required for new and amendment applications. 

Section 1. Affected Landowner Information (Instructions Page 36) 

A. Indicate by a check mark that the landowners map or drawing, with scale, includes the
following information, as applicable:        See Domestic Attachment 5 

☒ The applicant’s property boundaries

☒ The facility site boundaries within the applicant’s property boundaries

☒ The distance the buffer zone falls into adjacent properties and the property boundaries
of the landowners located within the buffer zone

☒ The property boundaries of all landowners surrounding the applicant’s property (Note: if
the application is a major amendment for a lignite mine, the map must include the
property boundaries of all landowners adjacent to the new facility (ponds).)

☒ The point(s) of discharge and highlighted discharge route(s) clearly shown for one mile
downstream

☒ The property boundaries of the landowners located on both sides of the discharge route
for one full stream mile downstream of the point of discharge

☐ The property boundaries of the landowners along the watercourse for a one-half mile
radius from the point of discharge if the point of discharge is into a lake, bay, estuary,
or affected by tides

☐ The boundaries of the effluent disposal site (for example, irrigation area or subsurface
drainfield site) and all evaporation/holding ponds within the applicant’s property

☐ The property boundaries of all landowners surrounding the effluent disposal site

☐ The boundaries of the sludge land application site (for land application of sewage sludge
for beneficial use) and the property boundaries of landowners surrounding the
applicant’s property boundaries where the sewage sludge land application site is located

☐ The property boundaries of landowners within one-half mile in all directions from the
applicant’s property boundaries where the sewage sludge disposal site (for example,
sludge surface disposal site or sludge monofill) is located

B. ☒   Indicate by a check mark that a separate list with the landowners’ names and mailing
addresses cross-referenced to the landowner’s map has been provided. See Domestic Attachment 6

C. Indicate by a check mark in which format the landowners list is submitted:

☐ USB Drive ☒ Four sets of labels   See Domestic Attachment 7  

D. Provide the source of the landowners’ names and mailing addresses: Rockwall County CAD

E. As required by Texas Water Code § 5.115, is any permanent school fund land affected by
this application?

☐ Yes ☒ No



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 13 of 17 

If yes, provide the location and foreseeable impacts and effects this application has on the 
land(s):  

N/A 

Section 2. Original Photographs (Instructions Page 38) 

Provide original ground level photographs. Indicate with checkmarks that the following 
information is provided.    See Domestic Attachment 11  

☒ At least one original photograph of the new or expanded treatment unit location

☒ At least two photographs of the existing/proposed point of discharge and as much area
downstream (photo 1) and upstream (photo 2) as can be captured. If the discharge is to
an open water body (e.g., lake, bay), the point of discharge should be in the right or left
edge of each photograph showing the open water and with as much area on each
respective side of the discharge as can be captured.

☐ At least one photograph of the existing/proposed effluent disposal site

☒ A plot plan or map showing the location and direction of each photograph

Section 3. Buffer Zone Map (Instructions Page 38) 

A. Buffer zone map. Provide a buffer zone map on 8.5 x 11-inch paper with all of the following
information. The applicant’s property line and the buffer zone line may be distinguished by
using dashes or symbols and appropriate labels.        See Domestic Attachment 8

• The applicant's property boundary;
• The required buffer zone; and
• Each treatment unit; and
• The distance from each treatment unit to the property boundaries.

B. Buffer zone compliance method. Indicate how the buffer zone requirements will be met.
Check all that apply.

☒ Ownership

☒ Restrictive easement

☐ Nuisance odor control

☐ Variance

C. Unsuitable site characteristics. Does the facility comply with the requirements regarding
unsuitable site characteristic found in 30 TAC § 309.13(a) through (d)?

☒ Yes ☐ No



Sabine Creek Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Major Amendment with Renewal 

 
 

 

 

ATTACHMENT AR-1 

PLAIN LANGUAGE SUMMARY 

 

 

 

 

 

 



TCEQ-20972 (08/31/2023)  Page 1 of 4 
Wastewater Individual Permit Application, Plain Language Template 

 
TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

PLAIN LANGUAGE SUMMARY FOR TPDES OR 
TLAP PERMIT APPLICATIONS 

Plain Language Summary Template and Instructions for Texas 
Pollutant Discharge Elimination System (TPDES) and Texas 
Land Application (TLAP) Permit Applications 
 
Applicants should use this template to develop a plain language summary as required by 
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may 
modify the template as necessary to accurately describe their facility as long as the summary 
includes the following information: (1) the function of the proposed plant or facility; (2) the 
expected output of the proposed plant or facility; (3) the expected pollutants that may be 
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control 
those pollutants, so that the proposed plant will not have an adverse impact on human health 
or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements.  
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

North Texas Municipal Water District (CN601365448) operates Sabine Creek Wastewater 
Treatment Plant (RN103888020), a domestic wastewater treatment plant. The facility is 
located at 1513 Crenshaw Road, in Royse City, Rockwall County, Texas 75189. The 
application is for a major amendment to request an expansion of the permitted flow from 7 
MGD to 20 MGD.  

Discharges from the facility are expected to contain Carbonaceous Biochemical Oxygen 
Demand (CBOD), Total Suspendid Solids (TSS, Ammonia Nitrogen, and E. coli. Additional 
potential pollutants are included in the Domestic Technical Report 1.0, Section 7 Pollutant 
Analysis of Treated Effluent and Domestic Worksheet 4.0 in the permit application. Domestic 
wastewater is treated by fine screens, grit chambers, primary clarifiers, aeration basins, 
secondary clarifiers, tertiary disc filters, U.V. disinfection. Sludge from the clarifiers is 
processed with sludge holding tanks and screw presses. The dewatered sludge is disposed at 
the NTMWD 121 Regional Disposal Facility. 

https://texreg.sos.state.tx.us/public/readtac$ext.ViewTAC?tac_view=4&ti=30&pt=1&ch=39
https://texreg.sos.state.tx.us/public/readtac$ext.TacPage?sl=T&app=9&p_dir=N&p_rloc=66532&p_tloc=&p_ploc=1&pg=17&p_tac=&ti=30&pt=1&ch=39&rl=351


TCEQ-20972 (08/31/2023)  Page 2 of 4 
Wastewater Individual Permit Application, Plain Language Template 

 
 
PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 
 

AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 
 
North Texas Municipal Water District (CN601365448) opera Sabine Creek Wastewater 
Treatment Plant (RN103888020), una planta de tratamiento de aguas residuals domesticas. La 
instalación está ubicada en 1513 Crenshaw Road, en Royse City, Condado de Rockwall, Texas 
75189. La solicitud es para una enmienda importante para solicitor una expansión del flujo 
permitido de 7 MGD a 20 MGD.  

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno  
carbonosa de cinco dias (CBOD5), total de solidos en suspensión (TSS), nitrógeno amoniacal, 
bacterias coliformes (E. coli). Los contaminantes potenciales adicionales se incluyen en el 
Informe técnico domestico 1.0, Sección 7. Análisis de Contaminantes de Efluentes Tratados y 
Hoja de Trabajo Domestico 4.0 en el paquete de solicitud de permiso. Aguas residuals 
domésticas está tratado por cribas finas, cámaras de arena, clarificadores primarios, cubetas 
de aireación, clarificadores secundarios, filtros de disco terciarios, desinfección UV. Los lodos 
de los clarificadores se procesan con tanques de retención de lodos y prensas de tornillo. Los 
lodos deshidratados se eliminan en la instalación regional de eliminación NTMWD 121. 
  



Sabine Creek Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Major Amendment with Renewal 

 
 

 

DOMESTIC ATTACHMENT 2 

PUBLIC INVOLVEMENT PLAN FORM 

 

 

 

 

 

 

 



       

   
  

  
  

 

     
   

 
 

 

        
    

 

   

  
      

                
    

 

   

  

  
  
  
  
  
  
  
   
    

              
      

    

  

Texas Commission on Environmental Quality 

Public Involvement Plan Form 
for Permit and Registration Applications 

The Public Involvement Plan is intended to provide applicants and the agency with information about 
how public outreach will be accomplished for certain types of applications in certain geographical 
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities, 
and processes; and to activities which are likely to have significant interest from the public. This 
preliminary screening is designed to identify applications that will benefit from an initial assessment 
of the need for enhanced public outreach. 

All applicable sections of this form should be completed and submitted with the permit or registration 
application. For instructions on how to complete this form, see TCEQ-20960-inst. 

Section 1. Preliminary Screening 

New Permit or Registration Application 
New Activity – modification, registration, amendment, facility, etc. (see instructions) 

If neither of the above boxes are checked, completion of the form is not required and does not 
need to be submitted. 

Section 2. Secondary Screening 

Requires public notice, 

Considered to have significant public interest,  and  

Located within any of the following  geographical  locations:  

• Austin
• Dallas
• Fort Worth
• Houston
• San Antonio
• West Texas
• Texas Panhandle
• Along the Texas/Mexico Border
• Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form. 

Public Involvement Plan not applicable to this application. Provide brief explanation. 

TCEQ-20960 (02-09-2023) Page 1 of 4 



       

    

                                              

                                 
                                   

   

  

 

 

 

 

 
    

 

 
 

  

Section 3. Application Information 

Type  of  Application  (check all  that  apply):  

Air Initial Federal Amendment Standard Permit  Title V 

Waste Municipal Solid Waste Industrial and Hazardous Waste Scrap Tire 
Radioactive Material Licensing Underground Injection Control 

Water Quality 

Texas Pollutant Discharge Elimination System (TPDES)    

Texas  Land Application Permit (TLAP)   

State Only Concentrated  Animal Feeding Operation (CAFO)  

Water Treatment Plant Residuals  Disposal Permit  

Class B Biosolids Land Application Permit 

Domestic Septage Land  Application Registration  

Water Rights New Permit 

New Appropriation of Water  

New  or existing reservoir  

Amendment to an Existing Water Right 

Add  a  New Appropriation of Water  

Add a New or Existing  Reservoir  

Major Amendment that could affect other water rights or the environment  

Section 4. Plain Language Summary 

Provide a brief description of planned activities. 

TCEQ-20960 (02-09-2023) Page 2 of 4 
[...]
Is any portion of the proposed service area located in an incorporated city?

☒ Yes ☐ No ☐ Not Applicable

If yes, within the city limits of: Royse City and Fate 

If yes, attach correspondence from the city. 

Attachment: See Attachment TR-8 

If consent to provide service is available from the city, attach a justification for the 
proposed facility and a cost analysis of expenditures that includes the cost of 
connecting to the city versus the cost of the proposed facility or expansion attached. 

Attachment: See Attachment TR-8 

2. Utility CCN areas

Is any portion of the proposed service area located inside another utility’s CCN area?

☒ Yes ☐ No

1 https://www.tceq.texas.gov/permitting/wastewater/tceq-regionalization-for-wastewater  



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 20 of 66 

If yes, attach a justification for the proposed facility and a cost analysis of 
expenditures that includes the cost of connecting to the CCN facilities versus the cost 
of the proposed facility or expansion. 

Attachment: See Attachment TR-8 

3. Nearby WWTPs or collection systems

Are there any domestic permitted wastewater treatment facilities or collection systems
located within a three-mile radius of the proposed facility?

☒ Yes ☐ No

If yes, attach a list of these facilities and collection systems that includes each 
permittee’s name and permit number, and an area map showing the location of these 
facilities and collection systems. 

Attachment: See Attachment TR-8 

If yes, attach proof of mailing a request for service to each facility and collection 
system, the letters requesting service, and correspondence from each facility and 
collection system. 

Attachment: See Attachment TR-8 

If the facility or collection system agrees to provide service, attach a justification for 
the proposed facility and a cost analysis of expenditures that includes the cost of 
connecting to the facility or collection system versus the cost of the proposed facility 
or expansion. 

Attachment: See Attachment TR-8 

Section 2. Proposed Organic Loading (Instructions Page 59) 

Is this facility in operation? 

☒ Yes ☐ No

If no, proceed to Item B, Proposed Organic Loading. 

If yes, provide organic loading information in Item A, Current Organic Loading 

A. Current organic loading

Facility Design Flow (flow being requested in application): 7 MGD

Average Influent Organic Strength or BOD5 Concentration in mg/l: 188

Average Influent Loading (lbs/day = total average flow X average BOD5 conc. X 8.34): 1,568

Provide the source of the average organic strength or BOD5 concentration.

The Cities of Royse City and Fate, which include residential, commercial, and a few very small 
industrial customers. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 21 of 66 

B. Proposed organic loading

This table must be completed if this application is for a facility that is not in operation or
if this application is to request an increased flow that will impact organic loading.

Table 1.1(1) – Design Organic Loading 

Source Total Average Flow (MGD) 
Influent BOD5 
Concentration (mg/l) 

Municipality  N/A N/A 

Subdivision N/A N/A

Trailer park – transient N/A N/A 

Mobile home park N/A N/A 

School with cafeteria and 
showers 

N/A N/A

School with cafeteria, no 
showers 

N/A N/A

Recreational park, 
overnight use 

N/A N/A

Recreational park, day use N/A N/A 

Office building or factory N/A N/A 

Motel N/A N/A

Restaurant N/A N/A

Hospital N/A N/A

Nursing home N/A N/A 

Other N/A N/A

TOTAL FLOW from all 
sources 

N/A N/A

AVERAGE BOD5 from all 
sources 

N/A N/A

Section 3. Proposed Effluent Quality and Disinfection (Instructions 
Page 59) 

A. Existing/Interim I Phase Design Effluent Quality

Biochemical Oxygen Demand (5-day), mg/l: 10

Total Suspended Solids, mg/l: 15

Ammonia Nitrogen, mg/l: 2

Total Phosphorus, mg/l: No Limit

Dissolved Oxygen, mg/l: 6

Other: N/A



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 22 of 66 

B. Interim II Phase Design Effluent Quality

Biochemical Oxygen Demand (5-day), mg/l: 7

Total Suspended Solids, mg/l: 15

Ammonia Nitrogen, mg/l: 2

Total Phosphorus, mg/l: No Limit

Dissolved Oxygen, mg/l: 5

Other: N/A

C. Final Phase Design Effluent Quality

Biochemical Oxygen Demand (5-day), mg/l: 5

Total Suspended Solids, mg/l: 15

Ammonia Nitrogen, mg/l: 2

Total Phosphorus, mg/l: No Limit

Dissolved Oxygen, mg/l: 4

Other: N/A

D. Disinfection Method

Identify the proposed method of disinfection.

☐ Chlorine: N/A mg/l after N/A minutes detention time at peak flow

Dechlorination process: N/A 

☒ Ultraviolet Light: 5.4 seconds contact time at peak flow

☐ Other: N/A

Section 4. Design Calculations (Instructions Page 59) 

Attach design calculations and plant features for each proposed phase. Example 4 of the 
instructions includes sample design calculations and plant features.  

Attachment: See Domestic Attachment 12 

Section 5. Facility Site (Instructions Page 60) 

A. 100-year floodplain

Will the proposed facilities be located above the 100-year frequency flood level?

☒ Yes ☐ No

If no, describe measures used to protect the facility during a flood event. Include a site 
map showing the location of the treatment plant within the 100-year frequency flood 
level. If applicable, provide the size and types of protective structures. 

N/A 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 23 of 66 

Provide the source(s) used to determine 100-year frequency flood plain. 

FEMA Panels 48397C0065L and 48397C0070L 

For a new or expansion of a facility, will a wetland or part of a wetland be filled? 

☐ Yes ☒   No

If yes, has the applicant applied for a US Corps of Engineers 404 Dredge and Fill Permit? 

☐ Yes ☐ No

If yes, provide the permit number: N/A 

If no, provide the approximate date you anticipate submitting your application to the 
Corps: N/A 

B. Wind rose

Attach a wind rose: See Attachment TR-9

Section 6. Permit Authorization for Sewage Sludge Disposal 
(Instructions Page 60) 

A. Beneficial use authorization

Are you requesting to include authorization to land apply sewage sludge for beneficial use
on property located adjacent to the wastewater treatment facility under the wastewater
permit?

☐ Yes ☒   No

If yes, attach the completed Application for Permit for Beneficial Land Use of Sewage 
Sludge (TCEQ Form No. 10451): N/A 

B. Sludge processing authorization

Identify the sludge processing, storage or disposal options that will be conducted at the
wastewater treatment facility:

☐ Sludge Composting

☐ Marketing and Distribution of sludge

☐ Sludge Surface Disposal or Sludge Monofill

If any of the above, sludge options are selected, attach the completed Domestic 
Wastewater Permit Application: Sewage Sludge Technical Report (TCEQ Form No. 
10056): N/A 

Section 7. Sewage Sludge Solids Management Plan (Instructions Page 
61) 

Attach a solids management plan to the application. 

Attachment: See Domestic Attachment 13 

The sewage sludge solids management plan must contain the following information: 

• Treatment units and processes dimensions and capacities



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 24 of 66 

• Solids generated at 100, 75, 50, and 25 percent of design flow
• Mixed liquor suspended solids operating range at design and projected actual flow
• Quantity of solids to be removed and a schedule for solids removal
• Identification and ownership of the ultimate sludge disposal site
• For facultative lagoons, design life calculations, monitoring well locations and depths,

and the ultimate disposal method for the sludge from the facultative lagoon

An example of a sewage sludge solids management plan has been included as Example 5 of 
the instructions.



Sabine Creek Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Major Amendment with Renewal 

 
 

 

ATTACHMENT TR-1 

TREATMENT PROCESS DESCRIPTION 

 

 

 

 

 

 

 



Sabine Creek Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Major Amendment with Renewal 

Sabine Creek Wastewater Treatment Plant 
Treatment Process Description 

The North Texas Municipal Water District (NTMWD) Sabine Creek Wastewater Treatment Plant (WWTP) 
is an advanced tertiary plant currently operating in the Existing/Interim I Phase of 7.0 MGD. NTMWD is 
applying for an Interim II Phase of 11.0 MGD, and a Final Phase of 20 MGD.  The wastewater processes 
consists of *(3/5/7) fine screens, *(2/4/6) bypass manual screens, *(2/3/5) grit chambers, *(0/3/4) 
primary clarifiers, *(6/8/10) aeration basins, *(5/8/12) secondary clarifiers, *(1/0/0) traveling bridge filter 
(dual media), *(3/6/10) tertiary disc filters and the effluent is disinfected with a *(2/5/8) UV channels prior 
to the point of discharge to Parker Creek. Four of the existing aeration basins operate in the complete mix 
mode and the new aeration basins will operate in the plug flow mode.   The sludge from the secondary 
clarifier is pumped to a *(1/3/7) aerobic sludge holding tanks for storage until it is pumped to *(2/4/6) 
screw presses for dewatering. The dewatered sludge is collected in a container and hauled to the NTMWD 
121 Disposal Facility for disposal. 

*(Total units in [Existing] Interim I Phase/ Interim II Phase/Final Phase Proposed Expansion) 



Sabine Creek Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Major Amendment with Renewal 

 
 

 

ATTACHMENT TR-2 

TREATMENT UNITS 

 

 

 

 

 

 

 



Sabine Creek Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Major Amendment with Renewal 

Sabine Creek WWTP Treatment Unit Table 
Existing/Interim I Capacity 7.0 MGD AADF, 21.0 MGD P2HF

Interim II Capacity 11 MGD AADF, 44 MGD P2HF 
Final Capacity 20 MGD AADF, 80 MGD P2HF 

Treatment 
Unit Type 

Total 
Number 
of Units 
in Final 
Phase 

Total No. of 
Units per Phase 

Capacity/Dimensions 

Existing/Interim I Existing Capacity/Dimension 
Interim II 
11 MGD Additional Capacity/Dimension 

Final 
20 MGD Additional Capacity/Dimension 

Fine 
Screens 7 

3 (1) 10 MGD + (1) 6 MGD + (1) 16 MGD
2 16 MGD each 
2 16 MGD each 

Bypass 
Manual 
Screen 

6 
2 (1) 10 MGD + (1) 16 MGD
2 16 MGD each 
2 16 MGD each 

Grit 
Chambers 5 

2 (1) 16 MGD P2HF capacity; Diameter: 14 ft
(1) 20 MGD P2HF capacity; Diameter: 16 ft

1 20 MGD P2HF capacity each; Diameter: 16 ft 
2 20 MGD P2HF capacity each; Diameter: 16 ft 

Primary 
Clarifiers 4 

0 N/A 

3 20.0 MGD P2HF capacity each; 100 ft diameter, 18 
ft SWD 

1 20.0 MGD P2HF capacity; 100 ft diameter, 18 ft 
SWD 

Aeration 
Basins 10 

6 

(4) 0.75 MGD AADF capacity each
Dimensions: 75 ftx30 ftx16 ft SWD each
(2) 2.0 MGD AADF capacity each
Dimensions: 150 ftx30 ftx20 ft SWD each

2 (2) 2.0 MGD AADF capacity each
Dimensions: 150 ftx30 ftx20 ft SWD

6 new, 
(minus the 4 
converted) 

(6) 2.0 MGD AADF capacity each
Dimensions: 150 ftx30 ftx20 ft SWD
(The (4) 0.75 MGD basins of the Interim I Phase will
be converted to Aerobic Sludge Holding Tanks)

Secondary 
Clarifiers 12 

5 

(2) 2.25 MGD P2HF capacity; 50 ft diameter, 12 ft
SWD
(1) 4.5 MGD P2HF capacity; 70 ft diameter, 12 ft
SWD 
(2) 9.4 MGD P2HF capacity; 100 ft diameter, 18 ft
SWD

3 9.4 MGD P2HF capacity; 100 ft diameter, 18 ft SWD 



Sabine Creek Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Major Amendment with Renewal 

4 9.4 MGD P2HF capacity; 100 ft diameter, 18 ft SWD 

Traveling 
Bridge 
Filter 

0 
1 

5.0 MGD P2HF capacity  
Filter Bed Area: 875 ft2, Loading Rate P2HF:3.97 
GPM/ft2 

0 To be removed 

0 N/A 

Tertiary 
Disc 
Filters 

10 

3 

(1) 8.0 MGD P2HF capacity
Filter Bed Area: 861 ft2, Loading Rate P2HF: 6.5
GPM/ft2;
(2) 8.2 MGD P2HF capacity each
Filter Bed Area: 896 ft2, Loading Rate P2HF: 6.36
GPM/ft2

3 
8.2 MGD P2HF each 
Filter Bed Area: 896 ft2, Loading Rate P2HF: 6.36 
GPM/ft2 

4 
8.2 MGD P2HF each 
Filter Bed Area: 896 ft2, Loading Rate P2HF: 6.36 
GPM/ft2 

U.V.
System

8 
channels 

2 channels 21.2 MGD P2HF capacity 
No. of modules per channel: 5 

3 channels 31.8 MGD P2HF capacity added 
No. of modules per channel: 5 

3 channels 31.8 MGD P2HF capacity added 
No. of modules per channel: 5 

Aerobic 
Sludge 
Holding 
Tanks 

7 

1 
Volume: 150,000 Gallons 
Diameter: 42 ft 

2 Volume: 575,000 Gallons each 
Diameter: 70 ft each 

4 
Volume: 269,000 Gallons each 
Dimensions: 75 ftx30 ftx16 ft SWD each (converted 
0.75 MGD aeration basins) 

Screw 
Press 6 

2 
Solids Loading Capacity: 1000 lb/hr dry capacity 
each 
Flow: 200 GPM each at 1% sludge concentration 

2 
Solids Loading Capacity: 1000 lb/hr dry capacity 
each 
Flow: 200 GPM each at 1% sludge concentration 

2 
Solids Loading Capacity: 1000 lb/hr dry capacity 
each 
Flow: 200 GPM each at 1% sludge concentration 



Sabine Creek Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Major Amendment with Renewal 

 
 

 

ATTACHMENT TR-3 

APPROVAL LETTER 

 

 

 

 

 

 

 







Sabine Creek Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Major Amendment with Renewal 

 
 

 

ATTACHMENT TR-4 

BUFFER ZONE REQUIREMENTS 

 

 

 

 

 

 

 



Buffer Zone Requirements 
 

The majority of the buffer zone surrounding the WWTP is met by ownership, with an 
exception to the buffer zone along the northwest property boundary, which extends into 
property owned by Waterscape 4, LCC. 

Attached is an easement executed August 19, 2024, between NTMWD and Waterscape 
4, LLC. Waterscape 4, LLC or its successors shall not construct any house, residential 
building, or other type of habitable structure on the easement which satisfies the buffer 
zone requirements for the northwest boundary. 
 



WA' rERCAPE 4, LLC

EASEMENT FOR THE NORTH TEXAS MUNICIPAL WATER DISTRICT

SABINE CREEK WASTEWATER TREATMENT PLANT

BUFFER ZONE

STATE OF TEXAS § 

COUNTY OF ROCKWALL § 

KNOW ALL MEN BY THESE PRESENTS: 

THAT, subject to the exceptions, reservations, and limitations herein, and in lieu of condemnation

of same, the undersigned WATERSCAPE 4, LLC, (" Grantor"), for and in consideration of the sum of

TEN AND NO/ I 00 DOLLARS ($ 10. 00) and other good a valuable consideration paid by the NORTH
TEXAS MUNICIPAL WATER DISTRICT (" Grantee"), has granted, sold and conveyed, and by these
presents does grant, sell, and convey unto the Grantee an easement on those certain premises owned by
the Grantor for the purpose of establishing and maintaining a buffer zone relating to the Grantee' s
wastewater facility, said easement being, on and across the following described lands situated in Rockwall
County, Texas, to wit: 

Being a tract of land one hundred and thirty ( 13 0') feet in width situated in Nancy McCasland
Survey Survey, Abstract No. 149, Rockwall County, Texas, being more particularly described as
follows ( the " Easement Area"): 

SEE ATTACHED EXHIBIT " A" FOR DESCRIPTION

Subject to the exceptions, reservations, and limitations herein, and in lieu of condemnation of same, 

Grantor covenants to the Grantee that the Grantor or its successors shall not construct or cause to be

constructed any house, residential building, or other type of habitable structure, on the property described
in Exhibit A attached. The Grantor further represents that no residences now exist on the area described

in Exhibit A. The area described in Exhibit A shall be utilized by Grantee solely to provide a buffer zone
for the Grantee' s wastewater facility adjoining the described tract. 

Notwithstanding anything to the contrary herein, Grantee shall have the right, but not the obligation, 
to construct an earthen berm and plant trees and landscaping within the Easement Area to screen the
wastewater treatment facilities, , provided, however, if Grantor has previously constructed improvements